SPORTON LAB.

FCC RF Test Report Report No. : FG9D2703C

n71

20MHz

Lowest Channel / BPSK Lowest Channel / 16QAM

Spectrum 2 (® S Spectrum 2 (® Fd
Ref Level 24.40 d8m  Offset .40 dB @ RBW 1 MHz Ref Level 24.40 d8m  Offset .40 dB @ RBW 1 MHz
[» Att 30d8 SWT  5.7ps @ VBW 3MHz Mode Auto FFT fo Att 30d8 SWT  5.7ps @ VBW 3MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
20 V‘y\[ 1 18.98 dBm| 20 e - Ml[/l]» 19.18 dBm|
B A 676.9360 MHZ [~ S e W 671.3790 MHz|
10 OccBw V T 18.408104197 MHz| 10 OccBw 18.234442836 MHz|
o o
<10 df T -10
\ PN —y ~
20 o 20 — ~
3 —
30 -30 dem—<|
. /
-40 dep< -40 dgy
|~/ ~~
50 50
60 60
70 70
GF 673.0 MHz 691 pts Span 40.0 MHz CF 673.0 MHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 676.936 MHz 18.98 dBm M1 1 671.379 MHz 19.18 dBm
T1 1 663.3329 MHz 9.75 dém Occ Bw 18.408104197 MHz T1 1 663.3329 MHz 11.85 dém Occ Bw 18.234442836 MHz
T2 1 681.741 Mz 9.78 dém T2 1 681,5673 Mz 11.56 dBm
Y
( )i )j Ready HENNND W8 4 L N ] Ready 4
Spectrum2 (@ ks Spectrum2 @) ks
Ref Level 24.40 dBm Offset 4.40 dB & RBW 1 MHz Ref Level 24.40 dBm Offset 4.40 dB & RBW 1 MHz
o att 30d8 SWT  5.7us @ VBW 3MHz  Mode Auto FFT o Att 30de SWT 5.7y @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
5 19.00 dBm)| 20 T Mil1] 20.14 dbm)|
i~ 684.0890 MHZ| TRl W O 680.9630 MHz
- i 10.350217077 MHz| - Oce By 18.234442836 MHZ|
/
0 : 0
{ \
10 d )v — 10 d 3
i \
K N ] - i,
1 DR T
-30
40 40
S0 0
-60 60
70 70
CF 680.5 MHz 691 pts Span 40.0 MHz CF 680.5 MHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value |__Funetion | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 684.089 MHz 19,00 dBm M1 1 680.963 MHz 20.14 dBm
1 7 670.775 MHz 1154 dém Occ Bw 18.350217077 MHz 1 1 670.8329 MHz 12.36 dém Occ Bw 18.234442836 MHz
T2 1 689.1252 MHz 11.02 dam T2 1 689.0673 MHz 11.73 dam
s e
( n Ready  WAMANANAD W6 p) ( n Ready  WANMANAND W6 y)

Highest Channel / BPSK

Highest Channel / 16QAM

Spectrum 2

@®

(=)

J

———
Ready [CTTCITTT

4%

@®

Spectrum 2

(=)

Ref Level 24.40 dbm  Offset 4.40 d8 & RBW 1 MHz Ref Level 24.40 dém  Offset 4.40 d8 & RBW 1 MHz
Att 30de  SWT 5.7 ps @« VBW 3 MHz Mode Auto FFT o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 17k Max
e —_ il 18.94 dBm| = w1 19.40 dBm)|
I~ MA~ 691.3570 MHz| e~ A o R 685.5110 MHz|
10 oOce Bw 18.350217077 MHz| 10 oOcc Bw 18.234442836 MHz|
o o
-10 -10
20 ) =~ =] 20, — B
307 -30
-40 -0
-0 -S0
-0 -0
-70 -70
CF 688.0 MHz 691 pts Span 40.0 MHz CF 688.0 MHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc| X-value | Y-value | Function | Function Result |
M1 1 691,357 MHz 18.94 dBm M1 1 685.511 MH2 19.40 dBm
1 1 678.275 MHz 12.68 dBm Occ Bw 18.350217077 Mz 1 1 678.3329 MHz 11.81 d8m Occ Bw 18.234442636 Mz
T2 1 695.6252 MHz 11.93 dBm T2 1 696.5673 MHz 11.63 d8m

———
LTI )

Ready

J

4

Al131 of A141

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

Jul. 29, 2020
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703C

A6.4. Conducted Band Edge

n71/5MHz / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 22.90 dBm
SGL Count 100/100

Offset 4.40 db Mode Auto Sweep

Spectrum

Ref Level 22,90 dém
SGL Count 100/100

Offset 4.40 dB Mode Auto Sweep

®1 AugPwr [®1 avgPwr
o0 Jbitdhack IBHECHBEKABS RS
Line _$PURIOUS_| INE_ABS f“nL SPURIOUS _LINE AH%‘ PASS
10 dBm \ f
0 dém - 1 0 dém )
-10 dBm 4 -10 dBm |
| SPURIOUS_LINE_ABS_ 1 \'\ PJ l
-20 dém / \ -20 dem ﬂ \
-30 dem / \ 30 dem A# \
-40 dBm fJ .."I“ t E -40 dBm ‘n‘
S|
1
50 dem l‘.‘f i 1)»“ r*.‘ §t‘ | e
W P Vot [ B i
50 dsm Il it L \IL): ol A
———
70 dam 70 dem | |
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency | __Powerabs | Alimit |
652.000 MHz 562,000 MHz 100.000 kHz 66108551 MHz -54.34 dBm ~41.34 d8 653.000 MHz 698,000 MHz 100.000 kHz 697,65285 MHz 19.26 dBm -10.74 db
662.000 Mz 563.000 MHz 50.000 kHz 662,99950 MHz -17.90 dém -4.90 d& 698.000 MHz 699,000 MHz 50.000 kHz 698,00050 MHz -19.26 dBm -6.26 dB
563.000 MHz 666,000 MHz 100.000 kHz 66329720 MHz 19.20 dBm -10.80 dB 699.000 MHz 709.000 MHz | 100.000 kHz £99.69431 MHz -46.67 dBm -33.87 db
T —
)i Ready u NN e # il Ready [T e i
e Date: 15.MAY.
o
Spectrum @] spectrum A
Ref Level 22.50 dbm  Offset 4,40 db Mode Auto Sweep Ref Level 22,90 dim  Offset 4.40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 avgPwr
o0 Jbitdhack m | SPURIGHECHEKABS HARS
Line _BPURIOUS_|LINE ABS pAKS Line _$PURIOUS_LINE_ABS PASS
10 dBrm 10 dbm
e E e Pty immntas s et P
0 dBm 1 dBm
-10 dBm 10 dBm
| SPURIOUS_LINE_ABS_ \
-20 d8m "20 dem: \l
-30 dBm / -30 dBm: /“”\r\,\
-40 dBm -40 dBm \\\
’ﬂ\//’\-\ M \W,\
50 dBm 50 dBm R
o \v\w\w
Wt b
-60 dBm 1 -60 dBm ——
-70 dam -70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs |  alimit | Rangelow |  RangeUp | RBW | Frequency | __Powerabs | Alimit |
652.000 MHz £62.000 MHz 100.000 kHz 661.05594 MHz -42.02 dém -29.02 dB £93.000 MHz 695,000 MAz 100.000 kHz 596.23926 MHz 5.01 dbm 2159 db
662.000 Mz 563.000 MHz 50.000 kHz 662.99850 MHz -27.33 dém -14.33 dB 698.000 MHz 699,000 MHz 50.000 kHz 698,00150 MHz -26.06 dBm -13.06 dB
563.000 MHz 666,000 MHz 100.000 kHz 665.58991 MHz 7.31 dém -22.69 dB 699.000 MHz 705.000 MHz 100.000 kHz £99.93407 MHz -24.13 dbm -11.13 dB
T —
i Ready o NED e # il Ready CECEEEEREN ] Al
Date: 15.MAY.2020 22:4B:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A132 of A141
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703C

n71/5MHz / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 22.90 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 dem
SGL Count 100/100

Offset 4.40 d& Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
20 dbiiGhack m L SPURIMIECHBEKABS AR

Line EPURIOUS JLINE ABS PABS h Line SPURIOUS, INE_AB: PAES
10 dBm \\ 10 dBm }
0 dBm 1 0 dBm JJ \
-10 dBm t -10 dem N
| SPURIOUS_LINE_ABS_ |,q )J i
20 d8m | -20 dBm (. \
-30 dBm / ]',\ -30 dBm. ‘UJ \
.40 dBm f ,'!L i -40 dBm 1(\ JA
0 o Ful 'M Nl A sor AV -\ A

) — Tt 1
A, ¥ | | [
-50 dBm = ~60 defh
N e I NESUUI ISPEN

-70 dam -70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit

652.000 MHz 662,000 MHz 100,000 kHz 661,15584 MHz -52.97 dém -39.97 de 6932.000 MHz /98,000 MHz 100.000 kHz 697.63287 MHz 20.15 dBm -9.85 dB

662,000 MHz 663,000 MHz 50.000 kHz 66299451 MHz -18.24 dBm -5.24 dB 698,000 MHz 699,000 MHz | 50.000 kHz £08,00050 MHz -17.95 dBm -4.95 dB

£63.000 MHz 668,000 MHz 100,000 kHz 663,30220 MHz 18.64 dBm -11.36 dB £99.000 MHz 709.000 MHz 100.000 kHz £99.78422 MHz -47.46 dBm -34.46 dB

—
- —
Read,
il ady [ LU 4 il Ready [T Lo 4

=: 15.MAY.2020 22:45:34

Lowest Band Edge / 25RB0

Highest Band Edge / 25RB0

o
Spectrum =|| Spectrum 7Y
Ref Level 22.90 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.90 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpitdhack m | SPURIHECHYEKARS_ YV
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
MM’\JHW“M-WI frmymierigesh
0 dem \ J dem
-10 dem 10 dBm
| SPURIOUS_LINE_ABS_ J \l |
-20 dBm J -20 dem ‘\
-30 dem 30 dBm
N S
-40 d@m -40 dem e i~
P
e
.50 dam -~ 50 dBm
|
50 dem i 50 cem [~
I B
70 dBm 70 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,00509 MAz -34,20 dem -21.20 06 603.000 MHZ 528,000 MHz | 100.000 1z 50650400 MHZ =50 dom ~25.50 0B
562.000 Mrz | #63.000 Mz £0.000 kHz £62.39950 MHz -26.55 dam -13.55d8 698.000 MHz | 609.000 MHz 50.000 kHz 508,01049 Wz -26.42 dBm -13.42 de
563.000 MHz £68.000 MHz 100.000 kHz 664.22627 MHz £.09 dBm —L £99.000 MHz 709.000 MHz 100.000 kHz £99.25471 MHz -34.29 dBm -21.29 dB
Y —
Read;
Il ady " NEENENED W 4 i Ready  WAMNARAND W )
Date: 15.MAY.2020 22:50:19

Date: 15

JMAY .

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number

1 A133 of A141

Report Issued Date : Jul. 29, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703C

n71/10MHz / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB51

Spectrum

Ref Level 23.90 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 dém  Offset 4.40 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbipuil Gheck BARS L SPURIAIE CHBEIABS_ RARE—8-
Line _§PURIOUS_|INE_ABS ABS j\ Line _§PURIOUS_|LINE_ABS PASS J \
10 dBm 10dém r ]
0 dem ‘ l 0 dem / \A
-10 dBm ‘ \ -10 dem: —L
SPURIOUS_LINE_ABS_ J \ } 1'
20 dam 1 -20 dBm i \
-30 dBm 1 | 30 dBm f
-40 dBm \ ;ql\ ﬂ .Tn dBm fJ'l\ fr\
/ ! 1}
-50 dBm ! -5b dBm A H
T I I LA
: A . & 1 AT ZEAT o
-60 dam j d = R B :uum"Mr Pl Mwmw
-70 dBm 70 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 562,000 MHz 100.000 kHz 661,90509 MHz -53.37 d&m -40.37 d8 686.000 MHz 698.000 MHz | 100.000 kHz 607,56543 MHz 20.78 dem -9.22 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.99650 MHz -14.05 dBm -1.05 d 698.000 MHz 693,000 MHz 100,000 kHz 69800250 MHz -14.98 dBm -1.98 d8
563.000 MHz 673.000 MHz 100.000 kHz 663.37463 MHz 20.59 dem Y 655.000 MHz 709.000 MHz 100.000 kHz 699.25475 MHz -47.08 dbm -34.08 dB
. —
il Ready [ L 4 I Ready (1] D )
Date: 15.MAY.2020 23:31:34 Date: 15.MAY. 23:41:02
Lowest Band Edge / 50RB0O Highest Band Edge / 50RB0O
m
Spectrum =|| Spectrum a
Ref Level 23.90 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbipuil Gheck PARS L SPURIAECHBEIABS o e
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS PASS
10 dem. 10.dem
R T T v S W PPy
o dém B e e e Y L Vs 7@&“ My
-10 d8m ] 1 10 dem !
SPURIOUS_LINE_ABS_ ‘ 1 |
-20 dBm 20 dem \
-30 dBm JJ \\ -30 dem S -
7 o I e
40 dem V\/J,..— -40 dBm W\\\
-50 dBm [ MJ\'W -50 derm \‘”\M
-60 dBm -60 dem:
-70 dam -70 dBm
Start 652.0 MHz 3003 pts stop 673.0 MHz_| |[Start 688.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
£52.000 MHz 562,000 MHz 100.000 kHz 661,95504 MHz -39.29 d&m -26.29 d8 686.000 MHz 698.000 MHz | 100.000 kHz 600,56244 MHz 5.34 dBm -24.66 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.99850 MHz -25.35 dBm -16.35 dB 698.000 MHz 693,000 MHz 100,000 kHz 69800350 MHz -30.00 dBm -17.00 de
563.000 MHz 673.000 MHz 100.000 kHz 66549151 MHz 3.96 dem _’25-94 db 655.000 MHz 709.000 MHz 100.000 kHz 701.55241 MHz -29.39 dbm -16.39 dB
T —
i Ready NED 8 P il Ready  WANANRARD p

Date:

15.MAY . 2020

D

5.MAY.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A134 of A141
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703C

n71/10MHz / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB51

Spectrum @] spectrum
Ref Level 23.90 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22,90 d2m  Offset 4.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipit§heck pARS L SPURIGWECHBEKABS RARS
Line _§PURIOUS_| INE_ABS ABS [\ Line _§PURIOUS_LINE_ABS PAES P‘
10 dBm 10 dBm ( \
0 dBm ' l 0 dBm / l
-10 dém J & -10 dem: i
SPURIOUS_LINE_ABS_ k ( %
-20 d@m -20 dBm / \
-30 dem / l -30 dBm ]
' }
" n 40 dB fl
-40 dem A “ m i i
|
-50 dBm ﬁ -5t dem
" i, an} | A gt "
0 de | . et i ] U [ appeainsnsm ki — |
h m o R b ¥ e a— 7
70 dem 70 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz_|||['Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
652.000 MRz 662,000 MHZ 100,000 kAz 658,77622 MRz -50.53 dem -37.63 06 e 000 WIS | 699 P00 Wiz [ 100.000 Iz eI 20,04 dBm _gml
562.000 Mrz | #63.000 Mhiz 100.000 kiiz £62.95750 MHz -14.32 dam -3z .ds 698.000 MHz | 609.000 MHz 100.000 kHz 508,00150 MHz -15.68 dBm -2.66 de
563.000 MHz 573.000 Mtz 100.000 kHz £63.39451 MHz 20.03 dBm -9.07 d& £95.000 MHz 709.000 MHz 100.000 kHz 702.13187 MHz -51.23 dBm -38.29 dB
e ——
Y —
Il ¢ - i Ready  WAMNARAND W y
Date: 19.MAY 2020 17:11:41 Date: 15.MAY. 23144105
Lowest Band Edge / 50RB0O Highest Band Edge / 50RB0O
[ ] o
Spectrum E‘lf' Spectrum ry
Ref Level 23.90 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.90 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PAES | SPURIHECHBEKABS_ T
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dBm T i e et e ek s st A s Rt A d‘ém s A"WMMMWW,M{\\
-10 dem [ \ 10 dBm
SPURIOUS_LINE_ABS_ ‘ 1 \
20 dBm 1 20 dem L\—
-30 dem i L\ 30 dBm
I R
-40 dem T -40 dBm \\_\L\
-50 dam / -50 dBm 2
60 dem -60 dem
70 dem 70 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,00509 MAz -34.24 dem -21.24 06 685.000 MHZ 528,000 MHz | 100.000 1z 500.88212 MHZ 445 dbm 25108
562.000 Mrz | #63.000 Mz 100.000 k2 £62.98152 MHz -27.88 dam -14.80 d8 698.000 MHz | 609.000 MHz 100.000 kHz 508,01349 Wz -20.92 dBm -16.92 de
563.000 MHz 573.000 Mtz 100.000 kHz 57099700 MHz L20d3m L__-25.50d8 £95.000 MHz 709.000 MHz 100.000 kHz £99,78421 MHz -31.08 dBm -18.08 dB
Y —
Il Ready  GHENHENED 4 i Ready  WAMNARAND W y

Date: 15.MAY.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID

1 2ADZR5G2112WA

Page Number

1 A135 of A141

Report Issued Date : Jul. 29, 2020

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703C

n71/20MHz / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRB105

Spectrum

Ref Level 22.90 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 dem
SGL Count 100/100

Offset 4.40 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbmi Gk T | SPUBIAWEGHBEKASS VT I
Line _§PURIOUS_| INE_ABS | I}JA 55 Line _§PURIOUS_|LINE_ABS PASS ﬂ {
10 dem: ‘ 10 dBm { ] -
0 dem } % 0 dBm ) |
10 dem ! -10 dBm -
| SPURIOUS_LINE ABS_ z \] / \-
-20 dem J T -20 dBm f
| \
-30 dBm + ‘\ n -30 dBm n } k
-40 d@m / 1 ft [l -40 dem i i
50 dam r ’ \ " , H Ho dem [“ | \"
ZI l T IR Y
-0 dem LYY ™ . il b dem % AW il
Lt i e e Y e e A
70 dem 20 dBm
Start 652.0 MHz 3003 pts Stop 683.0 MHz ||| start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | PpowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  alimit
652.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -47.96 d&m ~34.96 d& 676.000 MHz 698.000 MHz 100.000 kHz 697.47053 MHz 20.93 dém -5.07 d&
857.000 MHz | 663.000 Mhz 10,000 khz 662,59550 MHz -29.87 dém -16.87 d& 608.000 MHz | 699.000 MHz | 200.000 kHz 508,01548 MHz -19.84 dBm -6.34 db
563.000 MHz £83.000 MHz 100.000 kHz 663.54945 MHz 20.47 dBm -9.53 d& £99.000 MHz 709.000 MHz 100.000 kHz £99.00500 MHz -52.99 dbm -39.99 dB
S
Il ) ¢ - i Ready | GAMRNRRRD W
i

Date: 19.MAY 2020 17:03:31

Date: 15.MAY.
Lowest Band Edge / 100RB0O Highest Band Edge / 100RBO
[ ] o
Spectrum E‘lf' Spectrum ry
Ref Level 22.90 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.90 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpitdhack " | SPURIHECHYEKARS_ YV T
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES [
10 dBm 10 dBm !
0 dem Dmnvmwu"\nf\mn ) A A e o Pl it | -
!.p« W R BT e P e p e T e T ‘
-10 dem | 10 dem
| SPURIOUS_LINE_ABS_ ‘ ‘
“20 dem } \ 20 dem
-30 dem 30 dBm M
R T o
M‘U ,-ewv’"” m“\-\.,
-40 dam o -40 dBm
saden f,,f""""""" Mﬁ/dﬁ“ -50 dem
-60 dam -60 dem
et
70 dBm 70 dem
Start 652.0 MHz 3003 pts Stop 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,78521 MRz -40.14 dem -27.14 06 675.000 MHZ 598,000 MH2 100 000 kHz 56314486 MHZ 3,04 dBm ~26.56 0B
662.000 MHz 663,000 MHz 200,000 kHz 662,99650 MHz -31.90 dBm -18.90 d8 698.000 MHz 599,000 MHz | 200,000 kHz 698,10140 MHz -27.79 dBm -14.79 dB
563.000 MHz £83.000 MHz 100.000 kHz 675.87712 MHz sg.33dem L__c30.33 d £95.000 MHz 709.000 MHz 100.000 kHz 705,36863 MHz -30.18 dBm -17.18 dB
Y —
Il Ready " UNENNENND W 4 i Ready  WAMNARAND W y
Date: 15.MAY.2020 21:50:53

Date: 15

JMAY .

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

: A136 of A141
: Jul. 29, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703C

n71/20MHz / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRB105

Spectrum

Ref Level 22.90 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22,90 dém  Offset 4.40 dg

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiwit ek T | SPURIGIE CHBEKADS ETVT T
Line _$PURIOUS_LINE_ABS | lr.A 55 Line _§PURIOUS_LINE_ABS PAES ﬂ [
10 dBm | 10 dém r \ -
0 dBm }‘ 0.dBm } l
-10 dBm -10 dem:
| SPURIOUS_LINE_ABS_ Tr \‘ [ ‘L
-20 d8m ! l -20 dbm J \l
-30 dBm J - ﬂ -30 dBm ﬂ | \
-40 dBm '[ ‘\ “ H -40 dBm H {f‘ .,\
50 dom i~ H o dem } o "
J M i) Pt ’l\ i l\w )\“}"ﬁ N
60 dem el i, \ W W hdag Ju e n o L
I — S ol dBm— 7
-70 dam -70 dBm
Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
£52.000 MHz 562,000 MHz 100.000 kHz 661,99500 MHz -51.17 d&m -38.17 d8 678.000 MHz 608,000 MHz 100.000 kHz 607,45055 MHz 19.50 dBm -10.41 dB
£62.000 MHz 563,000 MHz 200,000 kHz 662,93051 MHz -16.4#1 dBm -3.41d8 698.000 MHz 699,000 MHz | 200,000 kHz 698,02747 MHz -17.80 dBm -4.90 dé
563.000 MHz 663.000 MHz 100.000 kHz 663.52947 MHz 20.32 dem -9.68 d& 655.000 MHz 709.000 MHz 100.000 kHz 699,01495 MHz -51.05 dbm -38.05 dB
—
T —
Ready L| NN Read:
i . i ady  GRNANARRD W p,
Date: 15.MAY.2020 21:56:52

15.MAY.

Date:

Lowest Band Edge / 100RB0O

Highest Band Edge / 100RBO

Spectrum

Ref Level 22.90 dBm
SGL Count 100/100

Offset 4.40 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22,90 dém  Offset 4.40 dB

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiit hack i | SPURIRHECHBIEKABS AL |
Line _$PURIOUS JLINE ABS PAES Line _$PURIOUS_LINE_ABS PABS [
10 dem 10 dém T
0 dBm " < A Ryt * st " |
-10 dem r ‘ 10 dem
| SPURIOUS_LINE_ABS_ | \
20 dBm H k 20 dBm
30 dBm ] X -30 dem
A e e
40 dBm nen T -40 dBm P "
50 dem /ﬂ 50 dem T
/
60 dem—zt 60 dBm
-70 dBm -70 dBm
Start 652.0 MHz 3003 pts Stop 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
652.000 MHz 662,000 MHz 100.000 kHz 661,88511 MHz -34.49 dBm -21.49 d8 678.000 MHz 698.000 MHz 100.000 kHz 69123676 MHz 1.82 dBm -28.18 dB
662,000 MHz 663,000 MHz 200,000 kHz 662.96753 MHz -28.62 dBm -15.62 dB 698,000 MHz 639,000 MHz | 200,000 kHz £08,28721 MHz -32.65 dBm -19.65 dB
663.000 MHz 583.000 MHz 100.000 kHz 677.19580 MHz 2.10 dBm _’27-90 dé 699.000 MHz 709.000 MHz 100.000 kHz 699,47453 MHz -36.80 dbm -23.80 dB
- —
Read,
il ady [ N 4 il Ready CECCERETEN y
Date: 15.MAY.2020 21:52:43 Date: 15.MAY.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A137 of A141
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703C
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A6.6. Frequency Stability

Test Conditions n71 (BPSK) / Middle Channel Limit
20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0017
40 Normal Voltage 0.0011
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0015
0 Normal Voltage 0.0021
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0013
20 Battery End Point 0.0004
Note:

1. Normal Voltage =110 V. ; Battery End Point (BEP) =100 V. ; Maximum Voltage =120 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B.Test Results of Radiated Test

Radiated Spurious Emission

5G NR NSA (EN-DC) mode:

EN-DC_12A n2A/LTE 10MHz + NR 20MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
3780 -56.97 -13 -43.97 -69.23 2.64 14.90 H
5664 -53.27 -13 -40.27 -65.13 2.94 14.80 H
NR n2 7554 -48.70 -13 -35.70 -58.47 3.39 13.16 H
Middle CH 3780 -56.55 -13 -43.55 -68.81 2.64 14.90 V
5664 -53.43 -13 -40.43 -65.29 2.94 14.80 \%
7554 -48.13 -13 -35.13 -57.90 3.39 13.16 \%
1424 -56.05 -13 -43.05 -63.02 1.58 10.70 H
2136 -54.75 -13 -41.75 -63.00 2.102 12.50 H
LTE Band12 2848 -51.49 -13 -38.49 -60.38 2.856 13.90 H
Middle CH 1424 -55.45 -13 -42.45 -62.42 1.58 10.70 V
2136 -53.71 -13 -40.71 -61.96 2.10 12.50 V
2848 -51.62 -13 -38.62 -60.51 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_66A_n25A/LTE 20MHz + NR 20MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3783 -57.07 -13 -44.07 -69.33 2.64 14.90 H
5673 -53.54 -13 -40.54 -65.40 2.94 14.80 H
NR n25 7560 -48.44 -13 -35.44 -58.21 3.39 13.16 H
Middle CH 3783 -56.94 -13 -43.94 -69.20 2.64 14.90 \%
5673 -53.04 -13 -40.04 -64.90 2.94 14.80 \%
7560 -48.08 -13 -35.08 -57.85 3.39 13.16 \Y
3507 -43.54 -13 -30.54 -54.28 2.604 13.34 H
5262 -54.63 -13 -41.63 -65.14 3.011 13.52 H
LTE Band66 7020 -50.28 -13 -37.28 -60.48 3.271 13.47 H
Middle CH 3507 -42.87 -13 -29.87 -53.61 2.604 13.34 \%
5262 -54.60 -13 -41.60 -65.11 3.011 13.52 \%
7020 -49.68 -13 -36.68 -59.88 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_41A_n41A/LTE 20MHz + NR 100MHz / QPSK

_ Over S.G. TX Cable | TX Antenna L
Channel Fr(e,(\q/ltezn)cy (E:fnl:) (:gnnl]t) Limit Power loss Gain POI?S/Z\ZUM
(dB) | (dBm) | (dB) (dBi)
3010 | -47.52 13 3452 | -55.95 1.93 10.36 H
5370 | -66.55 13 5355 | -75.78 264 11.87 H
6250 | -53.51 13 4051 | -64.34 264 13.47 H
8055 | -60.55 13 4755 | -67.43 6.91 13.78 H
9648 | -40.22 13 2722 | -4761 7.74 15.13 H
10359 | -50.21 13 3721 | -57.88 8.62 16.29 H
10737 | -55.53 13 4253 | -63.48 9.51 17.45 H
M'i\'dzlg“éH 11493 | -49.46 13 36.46 | -56.12 755 14.21 H
3010 | -53.90 13 4090 | -62.33 1.93 10.36 Vv
5370 | -66.63 13 5363 | -75.86 264 11.87 v
6250 | -60.83 13 4783 | -71.66 264 13.47 Vv
8055 | -60.01 13 4701 | -66.89 6.91 13.78 Vv
9648 | -44.39 13 3139 | -51.05 755 14.21 v
10359 | -53.20 13 4020 | -60.28 8.47 15.55 Vv
10737 | -55.64 13 4264 | -62.85 9.32 16.53 Vv
5030 | -66.39 13 5339 | -76.60 3.03 13.24 H
7545 | -61.50 13 4850 | -70.95 3.56 13.01 H
LTE Bandd1| 10062 | -57.24 13 4424 | -66.76 3.92 13.44 H
Middle CH | 5030 | -66.09 13 5309 | -76.30 3.03 13.24 Vv
7545 | -60.96 13 4796 | -70.41 3.56 13.01 Vv
10062 | -57.54 13 4454 | -67.06 3.92 13.44 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_(n)41AA / LTE 20MHz + NR 100MHz / QPSK

_ Over S.G. TX Cable | TX Antenna L
Channel Fr(e,(\q/ltezn)cy (5:;::) (:gnnl]t) Limit Power loss Gain POI'Z:/Z\Z“O”
(dB) | (dBm) | (dB) (dBi)
3067 | -49.40 13 36.40 | -57.83 1.93 10.36 H
5075 | -64.91 13 5191 | -74.14 264 11.87 H
6250 | -54.24 13 4124 | -65.07 264 13.47 H
7615 | -60.81 13 4781 | -67.69 6.91 13.78 H
9648 | -40.04 13 227.04 | -47.43 7.74 15.13 H
10152 | -57.29 13 4429 | -64.96 8.62 16.29 H
10359 | -49.08 13 36.08 | -57.03 9.51 17.45 H
Mli\leITéH 11493 | -48.81 13 3581 | -55.47 755 14.21 H
3067 | -55.07 13 4207 | -63.50 1.93 10.36 Vv
5075 | -64.93 13 5193 | -74.16 264 11.87 v
6250 | -60.92 13 4792 | -71.75 264 13.47 Vv
7615 | -60.18 13 4718 | -67.06 6.91 13.78 Vv
9648 | -44.26 13 3126 | -50.02 755 14.21 v
10152 | -57.54 13 4454 | -64.62 8.47 15.55 Vv
10359 | -52.40 13 39.40 | -59.61 9.32 16.53 Vv
5270 | -65.47 13 5247 | -75.68 3.03 13.24 H
7900 | -60.69 13 4769 | -70.14 3.56 13.01 H
LTE Band41| 10539 | -55.61 13 4261 | -6513 3.92 13.44 H
Middle CH | 5270 | -65.28 13 5228 | -75.49 3.03 13.24 Vv
7900 | -59.81 13 4681 | -69.26 3.56 13.01 Vv
10539 | -55.90 13 4290 | -65.42 3.92 13.44 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

EN-DC_2A_n66A / LTE 20MHz + NR 20MHz / QPSK

Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
3489 -60.07 -13 -47.07 -70.81 2.604 13.34 H
5235 -54.76 -13 -41.76 -65.27 3.011 13.52 H
NR n66 6984 -50.17 -13 -37.17 -60.37 3.271 13.47 H
Middle CH 3489 -60.13 -13 -47.13 -70.87 2.604 13.34 V
5235 -54.48 -13 -41.48 -64.99 3.011 13.52 \%
6984 -49.91 -13 -36.91 -60.11 3.271 13.47 \%
3759 -57.05 -13 -44.05 -69.31 2.64 14.90 H
5640 -53.46 -13 -40.46 -65.32 2.94 14.80 H
LTE Band2 7524 -48.21 -13 -35.21 -57.98 3.39 13.16 H
Middle CH 3759 -57.08 -13 -44.08 -69.34 2.64 14.90 V
5640 -53.41 -13 -40.41 -65.27 2.94 14.80 \%
7524 -A7.77 -13 -34.77 -57.54 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_2A_n71A/LTE 20MHz + NR 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
1344 -66.36 -13 -53.36 -68.11 1.02 4.92 H
2014 -64.94 -13 -51.94 -66.91 1.27 5.39 H
NR n71 2686 -62.13 -13 -49.13 -65.06 1.49 6.57 H
Middle CH 1344 -67.08 -13 -54.08 -68.83 1.02 4.92 V
2014 -64.99 -13 -51.99 -66.96 1.27 5.39 V
2686 -61.90 -13 -48.90 -64.83 1.49 6.57 V
3744 -56.93 -13 -43.93 -69.19 2.64 14.90 H
5616 -53.16 -13 -40.16 -65.02 2.94 14.80 H
LTE Band2 7482 -48.69 -13 -35.69 -58.46 3.39 13.16 H
Middle CH 3744 -57.15 -13 -44.15 -69.41 2.64 14.90 V
5616 -52.93 -13 -39.93 -64.79 2.94 14.80 \%
7482 -48.36 -13 -35.36 -58.13 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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5G NR SA mode:

n2A / NR 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3759 -57.76 -13 -44.76 -70.02 2.64 14.90 H
5640 -53.66 -13 -40.66 -65.52 2.94 14.80 H
NR n2 7524 -48.44 -13 -35.44 -58.21 3.39 13.16 H
Middle CH 3759 -57.39 -13 -44.39 -69.65 2.64 14.90 V
5640 -53.51 -13 -40.51 -65.37 2.94 14.80 \%
7524 -47.84 -13 -34.84 -57.61 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n25A / NR 10MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3765 -57.40 -13 -44.40 -69.66 2.64 14.90 H
5646 -53.45 -13 -40.45 -65.31 2.94 14.80 H
NR n25 7536 -48.35 -13 -35.35 -58.12 3.39 13.16 H
Middle CH 3765 -57.13 -13 -44.13 -69.39 2.64 14.90 \%
5649 -53.45 -13 -40.45 -65.31 2.94 14.80 \Y
7536 -47.67 -13 -34.67 -57.44 3.39 13.16 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n41A / NR 100MHz / QPSK
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
5184 -63.20 -13 -50.20 -73.41 3.03 13.24 H
7660 -59.55 -13 -46.55 -69.00 3.56 13.01 H
NR n41l 10360 -50.56 -13 -37.56 -60.08 3.92 13.44 H
Middle CH 5184 -66.31 -13 -53.31 -76.52 3.03 13.24 V
7660 -60.44 -13 -47.44 -69.89 3.56 13.01 V
10360 -52.46 -13 -39.46 -61.98 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n66A / NR 5MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3489 -60.23 -13 -47.23 -70.97 2.604 13.34 H
5235 -54.68 -13 -41.68 -65.19 3.011 13.52 H
NR n66 6984 -50.21 -13 -37.21 -60.41 3.271 13.47 H
Middle CH 3489 -60.36 -13 -47.36 -71.10 2.604 13.34 \%
5235 -54.86 -13 -41.86 -65.37 3.011 13.52 \%
6984 -50.00 -13 -37.00 -60.20 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n71A / NR 20MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1344 -63.61 -13 -50.61 -65.36 1.02 4.92 H
2014.77 -63.95 -13 -50.95 -65.92 1.27 5.39 H
NR n71 2686.36 -61.74 -13 -48.74 -64.67 1.49 6.57 H
Middle CH | 1343.18 -64.94 -13 -51.94 -66.69 1.02 4.92 \Y
2014.77 -63.97 -13 -50.97 -65.94 1.27 5.39 \Y
2686 -61.50 -13 -48.50 -64.43 1.49 6.57 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Appendix C.Setup Photographs
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